




Frontiers in
Environmental Research

Volume 2, Issue 2, 2024

Published by Upubscience Publisher



Copyright© The Authors

Upubscience Publisher adheres to the principles of Creative Commons, meaning that we do not claim

copyright of the work we publish. We only ask people using one of our publications to respect the integrity

of the work and to refer to the original location, title and author(s).

Copyright on any article is retained by the author(s) under the Creative Commons

Attribution license, which permits unrestricted use, distribution, and reproduction in any medium, provided

the original work is properly cited.

Authors grant us a license to publish the article and identify us as the original publisher.

Authors also grant any third party the right to use, distribute and reproduce the article in any medium,

provided the original work is properly cited.

Frontiers in Environmental Research

Print ISSN: 2960-0251 Online ISSN: 2960-026X

Email: info@upubscience.com

Website: http://www.upubscience.com/



Table of Content

PHYSICAL AND CHEMICAL DEVELOPMENT TRENDS OF
DOMESTIC WASTE LEACHATE CONCENTRATE TREATMENT
TECHNOLOGY
Bjorge Hulle

1-3

RESEARCH AND DEVELOPMENT OF ECOLOGICAL INTEGRITY
ASSESSMENT TECHNIQUES FOR ESTUARINE ENVIRONMENTS
Pat T. Borja

4-14

THE EVOLVING TREND OF MOBILE INTEGRATED DOMESTIC
SEWAGE TREATMENT EQUIPMENT
Ayhan Edris

15-24

EVALUATION OF AVIFAUNA DIVERSITY IN HYGAM WETLAND
(RAMSAR SITE)
Bilal Bashir Bhat

25-31

EFFECTS OF GROUNDWATER LEVEL CHANGES ON VERTICAL
TRANSPORT OF NITROGEN AND PHOSPHORUS
XinRui Gao*, GuiPing Yan

32-34

FLOOD SUSCEPTIBILITY MAPPING USING GIS – BASED MULTI –
CRITERIA DECISION – MAKING “MCDM” METHOD: A CASE STUDY
OF KANDAHAR PROVINCE, AFGHANISTAN
Ataullah Darzar*, Mohammad Karam Ikram

35-53

EXPLAINABLE AI FOR TRANSPARENT EMISSION REDUCTION
DECISION-MAKING
Jeng-Jui Du, Shiu-Chu Chiu*

54-62

REAL-TIME MONITORING AND CONTROL SYSTEMS FOR
EMISSION COMPLIANCE IN POWER PLANTS
ZiTu Zuo, YongJie Niu*

63-74

IMPACT OF ORGANIC FERTILIZERS ON NUTRITION AND HEALTH
OUTCOMES
Henry Jiaheng Lyu

75-78

THE IMPACT OF AGRICULTURE, NON-RENEWABLE ENERGY,
INTERNATIONAL TRADE AND ECONOMIC GROWTH ON NIGERIA
ENVIRONMENTAL SUSTAINABILITY
Nathan Udoinyang

79-86





Frontiers in Environmental Research
ISSN: 2960-026X
DOI: 10.61784/ferv2n210

© By the Author(s) 2024, under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0).

PHYSICALAND CHEMICALDEVELOPMENT TRENDS OF
DOMESTICWASTE LEACHATE CONCENTRATE TREATMENT
TECHNOLOGY

Bjorge Hulle
Ghent University, Campus Kortrijk, Graaf Karel de Goedelaan 5, 8500, Kortrijk, Belgium.

Abstract: Concentrate is a secondary pollutant produced by the membrane separation process during the treatment of
domestic waste leachate. It contains a large amount of refractory organic matter, heavy metals and inorganic salts. This
article focuses on the removal effect of physical and chemical treatment technology on pollutants in concentrated liquid
and the advantages and disadvantages of each treatment technology. This paper can provide a reference for the
scientific management of concentrated liquid.
Keywords: Concentrate; Landfill leachate; Recharge; Coagulation; Evaporation

1 PHYSICAL AND CHEMICAL TREATMENT AND DISPOSAL TECHNOLOGY OF CONCENTRATED
LIQUID

With the significant improvement of people's living standards and economic level, the generation of urban domestic
waste has grown rapidly. According to statistics, the global urban domestic waste generation is approximately 2.01
billion t/a, and is expected to reach 3.4 billion t/a by 2050. In 2019, my country's domestic waste removal volume
reached 204 million tons, an increase of 6.81% compared with 2015. Currently, landfill is one of the main disposal
methods of municipal solid waste. Compared with incineration and composting, landfilling has the advantages of simple
process, lower cost, and is suitable for processing many types of waste. It is favored in most developing countries.
However, after domestic waste is landfilled, a series of physical, chemical and Biochemical reactions produce landfill
leachate. It is estimated that each ton of domestic waste produces approximately 0.1 t of leachate during the landfill
cycle.
In my country, in order to meet the national standard "Pollution Control Standard for Domestic Waste Landfills" (GB
16889-2008) and the pollutant discharge requirements in various local standards, leachate usually adopts the method of
"pretreatment + biochemical method + membrane treatment", especially the “pretreatment + MBR + NF + RO” process,
has been widely used in leachate treatment plants of different treatment scales [1]. While meeting pollutant emission
standards, the nanofiltration and reverse osmosis membrane separation processes will produce a concentrated liquid
(referred to as concentrated liquid) with a volume ratio of 10% to 30%. This concentrated liquid is enriched in various
refractory organic matter and heavy metals. and inorganic salts. How to handle and dispose of concentrated liquid has
become one of the environmental issues that need to be solved urgently. To this end, this article focuses on analyzing
the research and application progress of physical and chemical treatment technology in the treatment and disposal of
concentrated liquids, and discusses the advantages and disadvantages of each treatment process.
Because traditional physical and chemical processes have the characteristics of low cost, easy operation, and high
efficiency, they are widely used in the treatment and disposal of concentrated liquids. At present, the physical and
chemical treatment and disposal methods of concentrated liquid mainly include recirculation method, evaporation
method, solidification/stabilization method, coagulation sedimentation method, etc. [2].

1.1 Reinjection Method

For small treatment scale (<100 t/d) and economically underdeveloped areas, the recirculation method is one of the
most commonly used disposal methods for concentrated liquid because of its simple operation, economical and
reasonable. The recirculation method is to recirculate the concentrated liquid from the surface of the landfill or inside
the landfill to the landfill. It uses the physical and chemical effects of the landfill and the biological metabolism of
plants and microorganisms to absorb and degrade the concentrated liquid. Organic matter is intercepted and degraded.
Previous studies have shown [3] that the recirculation of concentrated liquid increases the production of landfill gas and
methane produced by waste degradation. It is speculated that 20% of the organic matter in the concentrated liquid
participates in the methane production process. However, recent studies have found that as the landfill time increases,
the number of recharges of concentrated liquid increases, which will gradually weaken the ability to reduce organic
matter, salt, etc. in the effluent after recharge, affecting the water quality characteristics and microbial community
structure of the leachate. At the same time, It will also have an impact on the stability of the landfill [4]. Studies have
also confirmed that pollutants in the concentrate will accumulate in the leachate and reach high concentrations,



Bjorge Hulle

Volume 2, Issue 2, Pp 1-3, 2024

2

especially volatile fatty acids, ammonia nitrogen and COD. Changes in these water quality parameters will interfere
with the separation performance of the MBR membrane system, leading to membrane fouling and scaling problems,
which in turn will lead to increased energy consumption [5].

1.2 Evaporation Method

The evaporation method uses external energy to evaporate the water in the concentrated liquid and reduce the volume of
the concentrated liquid. The principle is a physical process in which volatile substances and non-volatile substances are
separated from each other through liquid-gas conversion. During the evaporation treatment process, the volume of the
concentrated liquid can be reduced by more than 90%, and the residual liquid after enrichment is mainly humus and
soluble salts as well as a small amount of heavy metals [5]. Generally speaking, the evaporation system is only sensitive
to the pH value of the incoming water, which depends on the corrosion resistance of the materials used to make the
evaporator to acidic leachate. Due to the corrosive effects of acids and salts, the maintenance and continued use of the
equipment are affected. There are serious limitations, and the treatment cost is high, and the water treatment is also
affected [6]. In addition, from the perspective of recent practical engineering applications, the subsequent treatment and
disposal of the residual liquid produced by evaporation is one of the problems faced by most leachate treatment
companies.

1.3 Curing/Stabilization Method

Solidification is the process of converting contaminated liquid waste or waste into a physically durable concrete
material that reduces permeability to prevent hazardous contaminants from entering the environment. The
solidification/stabilization process mainly produces stable solid substances by mixing hazardous waste with binders
such as cement to ensure the safe transportation and storage of waste [7]. Che Ning et al.[8] studied the leaching
characteristics of pollutants when the concentrate and fly ash are solidified. The results show that replacing water with
the concentrate has no significant impact on the strength of the solidified body. In addition, the leaching concentrations
of organic matter and heavy metals meet the leaching toxicity requirements and can be used as building materials. In
recent years, some people have also studied high-strength cement to replace ordinary cement and reduce the cement
dosage ratio to reduce the volume of the solidified body. However, based on existing research results, it is difficult to
estimate the long-term stability and service life of these solidified bodies [9]. For concentrates with a high content of
heavy metals, low content of biodegradable substances, and easy formation of complexes, solidification and
stabilization treatments can be selected.

1.4 Coagulation and Sedimentation Method

The coagulation sedimentation method mainly adds chemicals to flocculate the organic pollutants in the concentrated
solution through electroneutralization, compressed electric double layer, adsorption bridging, net capture and sweep,
etc., and then removes them through solid-liquid separation. A method of suspending solids and colloids in water. The
pollutant treatment efficiency of this process is mainly affected by factors such as the water quality of the concentrate,
the properties of the coagulant, water temperature conditions, and operating conditions, among which the type and
dosage of the coagulant play a decisive role [10]. Long et al. [11] studied the removal effects of different types of
coagulants on pollutants in concentrated liquids. The results showed that compared with ferrous chloride, ferrous sulfate,
and polyaluminum chloride, ferric chloride has a greater effect on COD. It has the highest removal rate and can reduce
the COD concentration in the concentrated solution from 4000 mg/L to 718 mg/L. However, it has recently been
discovered that the coagulation and sedimentation method is generally used as a pretreatment link in the concentrate
treatment process, especially to remove refractory organic matter, such as humus.

2 CONCLUSION

At present, concentrated liquid is one of the main by-products in the leachate treatment process, and physical and
chemical treatment and disposal technologies such as recirculation method and evaporation method have been studied.
However, based on existing research, various physical and chemical treatment technologies are not practical in practice.
There are still certain disadvantages or defects in application. In the future, combined treatment processes should be
considered, such as physical chemistry + biochemistry, physical chemistry + advanced oxidation, etc., to improve the
removal efficiency of pollutants and reduce treatment costs.

COMPETING INTERESTS

The authors have no relevant financial or non-financial interests to disclose.

REFERENCES



Physical and chemical development trends of domestic waste leachate ...

Volume 2, Issue 2, Pp 1-3, 2024

3

[1] During the Jin Dynasty, Qianwu and Zhang Yue of the Song Dynasty. The development direction of landfill
leachate treatment technology in my country under the new standards. Journal of Environmental Engineering
Technology, 2011, 1(3):270-274.

[2] Zhang Yatong, Zhu Pengyi, Zhu Jianhua. Research progress on treatment technology for landfill leachate membrane
interception and concentration. Industrial Water Treatment, 2019, 39 (9): 18 -23.

[3] DZOLEV NIKOLA M, VUJIC GORAN V. Impact assessment of concentrate recirculation on the landfill gas
production. Thermal Science, 2016, 20(4): 1283-1294.

[4] Shi Dongxiao, Zhang Huaiyu, Hua Jianmin. Effects of different recirculation pile bodies and recirculation methods
on the recirculation effect of nanofiltration concentrate. Environmental Sanitation Engineering, 2012, 20(05): 11-
14.

[5] KEYIKOGLU R, KARATAS O, REZANIA H. A review on treatment of membrane concentrates generated from
landfill leachate treatment processes. Separation and Purification Technology, 2021, 259: 118182.

[6] PALMA LD, FERRANTELLI P, MERLI C. Treatment of industrial landfill leachate by means of evaporation and
reverse osmosis. Waste Management, 2002, 22(8): 951-955.

[7] HENDRYCH J, HEJRALOV R, KROUEK J. Stabilisation/solidification of landfill leachate concentrate and its
residue obtained by partial evaporation. Waste Management, 2019, 95: 560-568.

[8] Che Ning, Sun Yingjie, Wang Huawei. Study on the leaching characteristics of co-processing fly ash and
concentrate based on solidification method. Chinese Environmental Science, 2020, 40 (01): 312-319.

[9] HUNCE SY, AKGUL D, DEMIR G. Solidification/stabilization of landfill leachate concentrate using different
aggregate materialsWaste Management, 2012, 32: 1394 - 1400.

[10] Zhang Yuechun, Wu Xiu, Tang Yiming. Experimental study on coagulation treatment of landfill leachate
membrane filtration concentrate. Environmental Science and Management, 2013, 38 (7): 98-103.

[11] LONG Y, XU J, SHEN D. Effective removal of contaminants in landfill leachate membrane concentrates by
coagulation. Chemosphere, 2017, 167: 512－519.



Frontiers in Environmental Research
ISSN: 2960-026X
DOI: 10.61784/ferv2n211

© By the Author(s) 2024, under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0).

RESEARCHAND DEVELOPMENT OF ECOLOGICAL
INTEGRITYASSESSMENT TECHNIQUES FOR ESTUARINE
ENVIRONMENTS

Pat T. Borja
University of Coimbra, Portugal.

Abstract: Estuaries are important transition areas connecting freshwater and marine environments and play an
important role in maintaining biodiversity and ecosystem services. The ecological integrity of estuaries is critical to the
sustainable management and conservation of ecosystems. This article conducts a bibliometric analysis on the ecological
integrity evaluation of estuaries, focusing on the evaluation methods and index selection of estuary ecological integrity
evaluation. It mainly includes physical and chemical indicators, biological indicators and socioeconomic indicators. The
importance of selecting different indicators for the evaluation of estuary ecological integrity is systematically analyzed
through case studies. Finally, it was pointed out that some problems still faced in the evaluation of estuary ecological
integrity were pointed out, and several suggestions were put forward to address these problems.
Keywords: Ecology; Aquatic ecology; Estuarine ecology; Marine environment

1 BIBLIOMETRIC ANALYSIS OF ESTUARY ECOLOGICAL INTEGRITY

In a broad sense, an estuary refers to the junction area formed when a river merges into a receiving water body, and is
[...]
[79] Sun Tao, Yang Zhifeng. Research and application of estuary ecosystem restoration evaluation index system.
Chinese Environmental Science, 2004, 24(3): 381-384

[80] Hui Xiujuan, Yang Tao, Li Fayun. Health assessment of the Liaohe River water ecosystem in Liaoning Province.
Journal of Applied Ecology, 2011, 22(1): 181188

[81] Zhang Rui, Xu Binduo, Xue Ying. Evaluation of fish biological integrity in the Yellow River Estuary and its
adjacent waters. Chinese Fisheries Science, 2017, 24(5): 946-952

[82] Karr JR, Larson ER, Chu E W. Ecological integrity is both real and valuable. Conservation Science and Practice,
2022, 4(2): e583



Frontiers in Environmental Research
ISSN: 2960-026X
DOI: 10.61784/ferv2n212

© By the Author(s) 2024, under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0).

THE EVOLVING TREND OFMOBILE INTEGRATED DOMESTIC
SEWAGE TREATMENT EQUIPMENT

Ayhan Edris
Faculty of Engineering, King Abdulaziz University, Jeddah, Saudi Arabia.

Abstract:With the rapid development of science and technology in our country, domestic sewage treatment equipment
is also gradually upgraded, and underground or semi-underground integrated domestic sewage treatment equipment is
increasingly widely used. However, for the treatment of domestic sewage in temporary construction camps and post-
disaster reconstruction camps, underground treatment equipment has shortcomings such as large area and easy idle
resources. In contrast, mobile domestic sewage treatment equipment has the advantages of convenience, resource saving,
and high flexibility, and has good application prospects in emergency treatment of domestic sewage. The article
summarizes the treatment technology of mobile integrated domestic sewage treatment equipment in recent years;
introduces the specific structure and treatment effect of mobile domestic sewage treatment equipment with physical and
chemical methods, biological methods, combined technology and constructed wetlands as core technologies; Compare
mobile and underground domestic sewage treatment devices from the perspective of resource utilization and long-term
planning, highlighting the flexibility, economical and practicality of mobile domestic sewage treatment devices; by
analyzing the situation of rural domestic sewage treatment, we can predict the future of rural domestic sewage treatment
The model was discussed, and the operation mode of coexistence of small sewage treatment plants and mobile domestic
sewage treatment units was proposed. The development trend of mobile domestic sewage treatment units was
prospected, with an emphasis on the advancement of advanced catalytic oxidation and membrane separation processes.
It has important theoretical and practical guiding significance.
Keywords: Domestic sewage; Mobile treatment device; Sewage treatment; Technological progress; Integration

1 INTRODUCTION TO MOBILE INTEGRATED DOMESTIC SEWAGE TREATMENT TECHNOLOGY

With the rapid development of my country's economy, farmers' living standards continue to improve, and water
consumption is also gradually increasing. According to the "China Urban and Rural Construction Statistical Yearbook
2021" released by the Ministry of Housing and Urban-Rural Development, the domestic water consumption in
organized towns is 649,082. 0.79 L, but the treatment rate of rural domestic sewage is only 61. 95%. The level of
environmental protection construction in rural areas does not match the level of economic construction, and the random
discharge of domestic sewage has led to increasing water pollution problems [1-2]. If the drainage pipe network is used
to collect and process rural domestic sewage in a unified manner, it will increase the financial burden and is
economically undesirable. Underground integrated sewage treatment equipment has the advantages of easy installation,
low operating costs, and low construction investment, and is suitable for rural domestic sewage treatment [3-4].
However, for the temporary storage of domestic sewage in construction camps and post-disaster reconstruction camps,
underground integrated sewage treatment equipment still has limitations. This is because underground integrated
sewage treatment equipment is difficult to move and cannot be disassembled, and it cannot follow the construction after
the construction is completed. The team evacuated, resulting in a waste of resources. In comparison, mobile domestic
sewage treatment equipment has the advantages of small footprint, simple equipment, high treatment efficiency and can
be moved at any time, and is suitable for the treatment of this type of wastewater. In addition, as the efficiency of water
treatment processes gradually increases, the size of sewage treatment equipment gradually decreases, which greatly
increases the mobility of integrated domestic sewage treatment equipment and will have more extensive application
scenarios in the future. Therefore, it is necessary to summarize the technology of existing mobile domestic sewage
treatment equipment to provide a theoretical basis for subsequent upgrades of mobile domestic sewage treatment
equipment.
Domestic sewage can be divided into black water and gray water according to its source. Black water consists of feces,
urine and toilet flushing water, while gray water consists of bathing water, toilet sewage, laundry water and kitchen
water [5]. Domestic sewage usually has the characteristics of large fluctuations in water quality and quantity, poor
concentration, and high nitrogen and phosphorus content [6], and usually contains a large amount of suspended solids,
dissolved organic matter, and microorganisms. At present, mobile integrated domestic sewage treatment equipment is
mainly used for the treatment of dispersed sewage (rural domestic sewage, temporary campground storage sewage).
The core processes of existing mobile integrated domestic sewage treatment equipment can be divided into two
categories: biological treatment and physical and chemical treatment based on principles (Table 1). Biological treatment
mainly includes anoxic-aerobic (AO) series processes, biofilm methods and their derivative processes, and physical and
chemical treatment mainly includes membrane separation technology, coagulation precipitation, electrocoagulation,
advanced catalytic oxidation and its derivative processes. The mechanisms and characteristics of each process are as
Table 1.



Ayhan Edris

Volume 2, Issue 2, Pp 15-24, 2024

16

Table 1 Core treatment process of mobile integrated domestic sewage treatment equipment
principle processing

technology
Advantage Disadvantages

biological treatment

Physical and
chemical treatment

AO series process
biofilm method
Membrane
separation
technology
coagulation
sedimentation
electrocoagulation
advanced catalytic
oxidation

High efficiency, simple process, low operation
and maintenance costs
Strong impact load resistance and low sludge
production
easy to use
easy to use
High phosphorus removal efficiency
High COD and ammonia nitrogen removal
efficiency

It is difficult to satisfy the nitrogen and
phosphorus removal effects at the same
time
Less operational flexibility
Membrane production costs are high
and easy to pollute
The treatment effect is poor and often
used as pretreatment
higher cost
Higher energy consumption

1.1 AO Series Process

The AO process is a relatively common domestic sewage treatment process and a type of activated sludge process. The
denitrification reaction is carried out in the anoxic tank, reducing nitrate and nitrite into nitrogen and removing it from
the sewage. In addition, it can also degrade macromolecules into small molecules to improve the treatment effect of the
subsequent aeration tank. Nitrification reaction occurs in the aeration tank to degrade organic matter in sewage.
Anaerobic anoxic aerobic (AAO) is to add an anaerobic tank in front of the anoxic tank in the AO treatment process.
The main function of the anaerobic tank is to make the returning phosphorus-accumulating bacteria anaerobically
release phosphorus, thereby strengthening the phosphorus removal of the reaction facility effect[7]. Hu Junfu et al. [8]
used a two-stage AO biological contact oxidation process to treat rural domestic sewage, using flexible biological ropes
as biological fillers to improve the adhesion properties of the biofilm and reduce the generation of sludge. The final
COD, ammonia nitrogen, and total phosphorus in the effluent were All have reached the Class A discharge standard of
the "Pollutant Discharge Standard for Urban Sewage Treatment Plants".

1.2 Biofilm Method

The purification mechanism of the biofilm method is as follows: When sewage flows through the biofilm reactor,
microorganisms attach to the filler and grow to form a biofilm. When the sewage flows through the biofilm, the
microorganisms come into contact with pollutants in the sewage, completing the purification of the sewage.. The
mainstream processes of biofilm method include aerated biological filter, biological turntable, etc. Aerated biological
filter is a treatment process developed in the 1980s based on biological filter and biological contact oxidation method
[9]. Bao Muping[10] designed a sewage treatment plant with aerated biological filters as the core. Flocculants were
added to the high-density sedimentation tank to improve the incoming water quality. After several months of debugging,
the effluent water quality reached the "Urban Sewage Treatment Plant Pollution Class A standard of the National
Chemical Emission Standards (GB 18918-2002). The difference between the biological turntable and other biofilm
processes is that both the disk and the water flow are moving. The AAO process is completed every time the turntable
rotates, and the nitrogen and phosphorus removal effect is good [11]. Wei Zhenzhou et al. [12] used the biological
turntable method to treat domestic sewage in small towns. The daily water treatment volume was 1500 m3. After
passing through the grille, cyclonic grit chamber, and biological turntable, the effluent COD, ammonia nitrogen, total
phosphorus, and total nitrogen were all averaged. It reaches the Class I B standard of the "Pollutant Discharge Standard
for Urban Sewage Treatment Plants".

1.3 Membrane Separation Technology

Membrane separation technology is a physical and chemical treatment process. Its separation principle is to selectively
pass the components in the sewage by generating a pressure difference on both sides of the membrane. When sewage
flows through the separation membrane, one or more substances are selectively permeable, and the remaining
substances are intercepted to achieve the purpose of separation and purification [13]. Currently, membrane separation
technologies that are commonly used in the field of sewage treatment include microfiltration, nanofiltration,
ultrafiltration, reverse osmosis, and electrodialysis [14]. Wang Donghe et al. [15] used electrolytic coupling membrane
separation technology to treat marine domestic sewage. The water treatment volume can reach 64 m3/d, and the effluent
water quality meets the requirements of the IMO. MEPC. 227 (64) resolution. This method selects microfiltration
membrane separation technology, in which the membrane separator uses polyvinylidene fluoride hollow fiber
membrane modules.

1.4 Electrocoagulation

Physical and chemical methods are used to treat organic matter in sewage, mainly including filtration, coagulation,
electrochemical treatment, etc. Among them, coagulation and filtration treatment can not only target wastewater with



The evolving trend of mobile integrated domestic sewage treatment equipment

Volume 2, Issue 2, Pp 15-24, 2024

17

low organic matter content and high suspended matter content, but also serve as pretreatment measures for high COD
wastewater. Electrocoagulation usually uses iron or aluminum as the anode, and a polymerization reaction occurs under
alkaline conditions to generate hydroxide precipitation. During the precipitation process, the effluent quality is further
improved through net trapping [16]. Long Kui et al. [17] used electrocoagulation-electrolysis coupling technology to
treat ship domestic sewage. Electrocoagulation was used as a pretreatment process to treat sewage, and electrolysis was
used as an advanced treatment method to further improve the effluent quality. COD was removed under appropriate
conditions such as pH and electrolysis time. The rate can reach 93%.

1.5 Advanced Catalytic Oxidation

In recent years, advanced catalytic oxidation technology has been considered an efficient and reliable sewage treatment
technology, and its main purpose is to remove certain new pollutants, such as pesticides, food additives, drugs, etc. [18].
Advanced catalytic oxidation oxidizes pollutants by generating a sufficient amount of hydroxyl radicals [19] and can be
used for the treatment of domestic sewage. It mainly includes electro-Fenton, electrocatalysis and photocatalysis. The
specific characteristics are shown in Table 2.

Table 2 Advantages and Disadvantages of Advanced Catalytic Oxidation Treatment Process
processing
technology

Advantage Disadvantages

Electric Fenton Lower cost and good treatment effect Need to work within a narrow pH range

Electrocatalysis Strong anti-pollution ability and high energy utilization rate higher cost
Photocatalytic Mild reaction conditions and strong oxidizing ability The effect is limited by multiple factors such as

the transmittance of the solution, the nature of
the catalyst, and the wavelength of light.

1.5.1 Electric fenton
Electro-Fenton technology uses Fe2+ and H2 O2 produced by electrolysis as Fenton reagents. The two interact to
generate hydroxyl radicals.
It should be as formula (1) [20].
Fe2+ + H2 O2 + H+ = Fe3+ + H2 O + ·OH ( 1 )
The hydroxyl radicals generated by the electro-Fenton method can efficiently remove COD and ammonia nitrogen in
sewage. Zhang Feng et al. [21] used the electro-Fenton method to remove COD and phosphorus from nickel plating
wastewater. The mass concentration of CODCr and phosphorus in this type of wastewater can reach 2 000 mg/L and 1
000 mg/L. At pH value = 3, The reaction was carried out for 40 minutes at a current density of 10 mA/cm2, so that the
CODCr and phosphorus removal rates in the solution were 84. 7% and 91. 5% respectively.
1.5.2 Electrocatalysis
Electrocatalytic oxidation technology can treat domestic sewage with high CODCr and high ammonia nitrogen. During
the electrolysis process, a redox reaction occurs, which degrades the organic matter in the sewage [22-23]. Huang
Yanfeng et al. [24] used the electrochemical combined membrane bioreactor (MBR) process to treat domestic sewage
from offshore platforms, and the treatment effect was best under the conditions of a plate spacing of 2 cm, a current of
52 A, and an electrolysis time of 2 h., the operating cost of the entire device is 67.96 yuan/d, the final degradation rate
of CODCr is 87%, and the effluent water quality meets the requirements of the IMO. MEPC227(64) resolution.
1.5.3 Photocatalysis
The principle of photocatalysis is that under ultraviolet or visible light irradiation, electrons on the surface of
semiconductor materials are excited from the valence band to the conduction band, thereby forming reactive oxygen
species, such as superoxide anion radicals, singlet oxygen and hydroxyl radicals [25]. Ren Chunyan et al. [26] used
photo-electric coupling catalysis to reduce CODCr in domestic sewage, operating at a current density of 600 A/m2, an
operating current of 940 A, and an ultraviolet radiation intensity of 50 μW/cm2 for 60 d., the water treatment capacity
of the entire pilot scale can reach 24 m3/d, and the CODCr mass concentration of the effluent is stable below 125 mg/L,
which meets the requirements of IMO. MEPC. 227 (64) resolution.

1.6 Combination Technology

Combining the above single-stage treatment process into a multi-stage treatment process can improve the sewage
treatment effect. MBR is a new process that combines membrane separation technology with biological treatment units.